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1,850 GHz 1.865 GHz 100,000 kHz 1.85185 GHz 8,21 dém -21.79 d8 1011 GHz 1.950 GHo 1000 MHZ 191170 oHz o0 46 dBm 7 46 b
J1 | ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG901415

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Date: 23 FEB.2020 21:36:42

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 dvgPwr @1 AvaPwr
Limit fheck PAFS [ SPURIGIECHEERABS PARS
20 hine —FPURIOUS LINE_ABS paBS 2 dhine _FPURIOUS LINE ABS paks
0 d rll 10 d8m |
0 dy I/ ‘\ 0 dem { E
-10 dBm ] -10 dB {l
-20 dBm { 'n 204 I %
o AT m
i | | Uﬁ | MJ[ IJ
-40 dBr L | t M,“ T -40 dBm I ILLJ/ i * ]‘ m
\ /
Juuﬁ . i -50 dém ‘L‘ J I!LJV‘ o ot L
My g
80 dl e AN | UV, Yo S M,J._nw»vwm._-_,, L L
Start 1,84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
[Gpurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Fr PowerAbs |  Alimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
1,840 GHz 1.849 GHz 1.000 MHz 1.84883 GHz -28.,40 dBm -15.40d8 1.890 GHz 1.910 Ghz 100.000 kHz 190853 GHz 12.68 dBm -17.32 d&
1.843 GHz 1.850 GHz 2n0.000 kHz 1.84975 GHz -23.51 dBm -10.51d8 1.910 GHz 1.911 GHz 200,000 kHz 1,91000 GHz 24,45 dem -11.45 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.85145 GHz 14,19 dém -15.81 dB 1011 GHz 1,520 GHe 000 Mz 151150 aHe 3508 Bm 1508 db

Date 23 FEB 2020 213714

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit fheck pakS [ SPUEIGHECHHERABS_ PARS
B 3 5 58 | 2 _SPURIOUS_LINE_ABS, PABS
20 hine —FPURIOUS LINE_ABS PA o0 dhine
w0d 10 dem
(' M
0 db II 0 e f ‘
-10 dBm i I -10d8 |
SPURIGUE. (NEABS ] \ ] \
-20 dBm J"I IU 20d i 3
.30 dB I 1 H 1\ a0d ;I ¥ ", .
_40) dBr | | ‘ . IV\N‘\ 40 dBm [ M s |
NRiniNi ] 7 I
ey Wﬂl\} 50 dem I Joal
o0 b LS PRSP W | S N b o] oM
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aLimit | Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -28.30 dBm -15.30 8 1.890 GHz 1.910 Ghz 100.000 kHz 190811 GHz 7.00 dem -22.91 dB
1.843 Ghz 1.B50 GHz 200.000 kHz 1.84992 GHz -28.26 dm -15.26.d8 1,010 GHz 1.911 GHz 200,000 kHz 1,91002 GHz -27,39 dBm -14.39 d&
1.850 GHz 1.870 GHz 100,000 kHz 1.85209 GHz 7.49 dém -22.51dB 1911 cHr 1,520 GHe 000 Mie 151180 aHe 3505 B ETETYT
Date: 23 FEB.2020 21:35:53 Date: 23 FEB 2020 214048
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 23 FEB.2020 21:36:31

Spectrum L Spectrum v
Ref Level 30.00 dbm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 dvgPwr @1 AvaPwr
Limit fheck PAFS [ SPURIGIECHEERABS PARS
20 hine —FPURIOUS LINE_ABS paBS 2 dhine _FPURIOUS LINE ABS paks
104 A 10 dem "\
w {f W{ 0 o Jj |
-10 dBm: -10de -
e i ;
-20 dBm £ -20d i
I \
P .\/1# : o !vj o b |l
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™ n I [
60 dB B’ T T, = - y By T LAV N P o et
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
[Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Fr PowerAbs |  Alimit | Range Low | _RangeUp | RBW | Frequency | _Powerabs | aLimit |
1,840 GHz 1.849 GHz 1.000 MHz 1.84716 GHz -31,45 dBm -18.45d8 1.890 GHz 1.910 Ghz 100.000 kHz 190857 GHz 12,99 dBm -17.01 d&
1.849 GHz 1.850 GHz 200.000 kHz 1.84986 GHz -28.78 dBm -15.78 dB To10GHz 1911 aHz 200.000 kHz 191003 He 2557 dBm 597 b
1.850 GHz 1.870 GHz 100,000 kHz 1.85145 GHz 12,87 dém -17.13 d8 1911 cHr 1,520 GHe 000 Mie 151104 aHe 5530 Bm 030 dB

Date' 23 FEB 2020 213730

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum Spectrum =
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ghack pakS [ SPUEIGHECHHERABS_ PaES
B 3 5 58 | 2 _SPURIOUS_LINE_ABS, PABS
20 hine —FPURIOUS LINE_ABS PA o0 dhine
w0d 10 dem
Nl T
o | | . i
-10 dBm -10d8
RS T ‘ ] L
20 dém -20d | 5
J‘\/(J { |
B [T T d N 1
-30 di { wu‘ -30 f“
[y | \ L I
0 dBm - -40 dem
y
ol M I )
perd 0 ' )
e T F 50 dem t A
50 dB i mluw FLVAY | NV | S e i ﬁﬂ_JkW,’L,v‘,.JLMrN'“
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
[Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs |  aLimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84788 GHz -26.44 dBm -13.44 B 1.890 GHz 1.910 Ghz 100.000 kHz 190791 GHz 741 dem -22.50 dB
1.849 GHz 1.B50 GHz 200.000 kHz 1.84996 GHz -27.90 dBm -14.90 df 1.910 GHz 1.911 GHz 200,000 kHz 1,91001 GHz -27,24 dém -14.24 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.85225 GHz 7.75 dém -22.25 dB 1011 GHz 1,520 GHe 000 Mz 191162 oHz -15.69 dbm 483 db
J1 | (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit
-10 ddfR—FRURIOUS LINE ARS BARS -10 déRR— NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 dB -20 dB
30dB 30 dB
a0ds . A o 40 dB PSP R
WWWWJV | WWWM"
feamrtfmal pormr e
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 0993,94053 MHz -47.06 dBm 30.000 MHz 1.000 GHz 1.000 MHz 998,30335 MHz -47.05 dém -34.05 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78564 GHz -47.80 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.75877 GHz -47.93 dBm -34.93 d8
1,920 GHz 3.000 GHz 1.000 MHz 299766 GHz -46.44 dBm 1.920 GHz 3,000 GHz 1.000 MHz 2,84687 GHz -46,33 dém -32.33 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.53987 GHz -41.95 dBm -28.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.56637 GHz -41.97 dém -28.97 d8
9.000 GHz 13.000 GHz 1.000 MHz 1243332 GHz -40.12 dBm -27.12.dB 5.000 GHz 13.000 GHz 1.000 MHz 12,42932 GHz -40.12 dBm -27.12 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946575 GHz -37.78 dBm -24.78 d& 13.000 GHz 19,500 GHz 1.000 MHz 1947475 GHz -37.51 dBém -24.51 d&
- —_— - —_—
Date: 23 FEB 2020 160625 Date: 23 FEB.2020 16:10:58
m o pe m o
Ref Level 0.00 dém  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit
-10 4R —fRURIOUS JINE ARS PARS _10 dERE NE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
a0ds ey Bt e 40dp VRS P
WWW"“‘W" . WWWMV
o v
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 964,37031 MHz -46.96 dBm 30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -47.21 dém -34.21 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.79949 GHz -47.75 dBm -34.75 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,82132 GHz -47.90 dém -34.90 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,99370 GHz -46.21 dBm -33.21d8 1.920 GHz 3,000 GHz 1.000 MHz 298471 GHz -46,00 dém -23.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.55487 GHz -41.91 dBm -28.91d8 3.000 GHz 9.000 GHz 1.000 MHz 7.55337 GHz -41.92 dém -28.92 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,43082 GHz -40.19 dBm -27.19 dB 5.000 GHz 13.000 GHz 1.000 MHz 1241082 GHz -39.96 dBm -26.96 d8
12,000 GHz 19.500 GHz 1.000 MHz 17,86288 GHz -37.67 dém -24.67 d& 13.000 GHz 19,500 GHz 1.000 MHz 10,47925 GHz -37.41 dBém -24.41 de
- —_— - —_—
X [ ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Date: 23 FEB 2020 163428

Date: 23 FEB 2020 16:40-11

Ref Level 0.00 dBm  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 de -20 dB
30 dB 30 dB
40 db e PN 40 dB oy PP,
B e o B et AR TS att | St
T e
il Gl
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 969,70265 MHz -46,92 dém 30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -47.24 dBém -34.24 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.79823 GHz -47.85 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.81418 GHz -47.82 dBm -34.82 d8
1,920 GHz 3.000 GHz 1.000 MHz 1,92630 GHz -45,48 dBm 1.920 GHz 3,000 GHz 1.000 MHz 293432 GHz -46,45 dBm -33.45 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.57387 GHz -41.81 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.54037 GHz -41.76 dBm -28.76 d8
9.000 GHz 13.000 GHz 1.000 MHz 1244332 GHz -40.10 dBm 5.000 GHz 13.000 GHz 1.000 MHz 1245182 GHz -39.99 dBm -26.99 d8
12,000 GHz 19.500 GHz 1.000 MHz 1947175 GHz -37.48 dBm -24.48 d& 13.000 GHz 19,500 GHz 1.000 MHz 10,47525 GHz -37.59 dBém -24.59 d&
X [ ]

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date. 23.FEB 2020 190253

m o
Ref Level 0.00 dém  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
40 dB P it 40 dp p—y At o)
] et MM it i Ml st al [ A Rt ¥
T B T
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 964.,85507 MHz -47.18 dBm 30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -46.94 dém -33.94 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -43.40 dBm -30.40 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78228 GHz -47.96 dém -34.96 dg
1,920 GHz 3.000 GHz 1.000 MHz 293216 GHz -46,48 dBm -33.46 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,99046 GHz -46,30 dBm -33.30 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.54287 GHz -41.71 dBm -28.71dB 3.000 GHz 9.000 GHz 1.000 MHz 7.53387 GHz -41.93 dém -28.93 d8
9.000 GHz 13.000 GHz 1.000 MHz 1241332 GHz -40.17 dBm -27.17 dB 5.000 GHz 13.000 GHz 1.000 MHz 1243232 GHz -40.13 dBm -27.13 d8
12,000 GHz 19.500 GHz 1.000 MHz 1947175 GHz -37.53 dBm -24.53 d8 13.000 GHz 19,500 GHz 1.000 MHz 10,47025 GHz -37.58 dBém -24.58 d&
' i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm

Offset 11.70 dB

Mode Auto Sweep

Date: 23 FEB 2020 190407

Date: 23 FEB 2020 19-04-44

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit PABS
-10 ddfe—FELRIOUS |INE ARS PARS 10 dERe NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 de -20 dB
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T e e At IR e T T P e e
[pommr el e
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 09248626 MHz -47.17 dBm 30.000 MHz 1.000 GHz 1.000 MHz 98715392 MHz -46,83 dém -33.83 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.80993 GHz -47.82 dBm 1.000 GHz 1.840 GHz 1.000 MHz 169160 GHz -48.09 dBm -35.09 dB
1,920 GHz 3.000 GHz 1.000 WMHz 297859 GHz -46 46 dBm 1,920 GHz 3.000 GHz 1.000 MHz 297499 GHz -46,46 dBm -33.46 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.54787 GHz -41,78 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.54887 GHz -41.79 dBm -28.79 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,43432 GHz -40.15 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,42632 GHz -40.13 dBm -27.13 d8
12,000 GHz 19.500 GHz 1.000 MHz 1947725 GHz -37.54 dBm -24.54 db 13.000 GHz 19,500 GHz 1.000 MHz 10,45425 GHz -37.65 dBém -24.65 d&
(] ] [

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Date: 23 FEB 2020 1890521

Date: 23 FEB.2020 19-05:58

SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ft\nrk PARS Limit PAES

_10 ddRE—RBLRIOUS JINE ABS PARS _10 dERE NE_ABS PABS

5P 5 SPURIOUS_LINE_ABS

20 dB -20 B

30dB 30 dB
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PSRl o B PR i ™
e el
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-70 dBm -70 dBm

-80 dBm -80 dBm

-00 der -00 dBm

Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 928,01348 MHz -47,08 dBm 30.000 MHz 1.000 GHz 1.000 MHz 968.73313 MHz -47.07 dém -34.07 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.79865 GHz -47.85 dBm -34.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81292 GHz -47.98 dém -34.98 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,94440 GHz -46,53 dBm -33.53 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,99406 GHz -46,51 dBm -33.51 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.55037 GHz -41.95 dBm -28.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54237 GHz -42.02 dém -25.02 d8
9.000 GHz 13.000 GHz 1.000 MHz 1242982 GHz -40.05 dBm -27.05 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,40182 GHz -40.14 dBm -27.14 d8
12,000 GHz 19.500 GHz 1.000 MHz 10,46825 GHz -37.67 dém -24.67 d& 13.000 GHz 19,500 GHz 1.000 MHz 10,47525 GHz -37.53 dBém -24.53 d&
X [ ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Date: 23 FEB 2020 1906:35

Date: 23 FEB.2020 18:07:12

Ref Level 0.00 dBm Offset 11.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit ¢heck PAES Limit PABS
-10 ddfR—FRURIOUS LINE ARS BARS _10 dBRE NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dB
-30dB <30 dB
a0de - Bt 40dp PRI 1
ol v g b A
e sl
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts S[CI_E 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 974,06547 MHz -47.16 dBm 30.000 MHz 1.000 GHz 1.000 MHz 998,30335 MHz -46,86 dBém -33.86 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78522 GHz -47.94 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.78732 GHz -48.05 dBm -35.05 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,99046 GHz -46,03 dBm 1.920 GHz 3.000 GHz 1.000 MHz 297787 GHz -46.31 dBm -32.31de
3.000 GHz 9.000 GHz 1.000 MHz 7.54987 GHz -41.96 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.55387 GHz -41.77 dém -28.77 dB
9.000 GHz 13,000 GHz 1.000 MHz 1243182 GHz -40.16 dém 9.000 GHz 13.000 GHz 1.000 MHz 1242732 GHz -40.04 dBm -27.04 dB
12,000 GHz 19.500 GHz 1.000 MHz 19,47325 GHz -37.72 dém -24.72 dB 13.000 GHz 19,500 GHz 1.000 MHz 10,48075 GHz -37.45 dBém -24.45 de
X (]

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dg

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB

Mode Auto Sweep

Date: 23 FEB 2020 1907 48

Date: 23 FEB.2020 19-08:25

(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit PAES
_10 ddRE—RBLRIOUS JINE ABS PARS _10 dERE NE_ABS PABS
5P 5 SPURIOUS_LINE_ABS
20 dB -20 B
30 dB 30 dB
40 db vy P, 40 dB PRSI P
- e sl ek
L
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -47.24 dBm 30.000 MHz 1.000 GHz 1.000 MHz 957.09885 MHz -47.17 dém -34.17 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78856 GHz -48.00 dBm -35.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,82258 GHz -47.78 dém -34.78 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,86504 GHz -46,38 dBm -33.36 dB 1.920 GHz 3,000 GHz 1.000 MHz 298758 GHz -46,57 dBm -33.57 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.55337 GHz -41.94 dBm -28.94 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.97434 GHz -42.03 dém -25.03 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,39983 GHz -40.17 dBm -27.17 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,43982 GHz -40.03 dBm -27.03 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946675 GHz -37.66 dBm -24.66 dB& 13.000 GHz 19,500 GHz 1.000 MHz 1945775 GHz -37.60 dBém -24.60 d&
X [ ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Date: 23 FEB 2020 180802

Date: 23 FEB.2020 19-09-39

Ref Level 0.00 dBm  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddfR—FRURIOUS LINE ARS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 de -20 dB
30 dB 30 dB
40 db o At 40 dp PP PN
MR AT s it e AN g A P g e
e s " R bl
[t e
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 99781859 MHz -46.86 dBm 30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -46,94 dém -33.94 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.79655 GHz -47.86 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.81628 GHz -47.78 dBm -34.78 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,99298 GHz -46.21 dBm 1.920 GHz 3,000 GHz 1.000 MHz 2,92209 GHz -46,52 dém -33.52 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.54537 GHz -41.86 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.55337 GHz -41.81 dém -28.81 d8
9.000 GHz 13.000 GHz 1.000 MHz 1243632 GHz -40.01 dBm 5.000 GHz 13.000 GHz 1.000 MHz 12,44882 GHz -40.12 dBm -27.12 d8
12,000 GHz 19.500 GHz 1.000 MHz 1947075 GHz -37.57 dem -24.57 d& 13.000 GHz 19,500 GHz 1.000 MHz 1946475 GHz -37.64 dBém -24.64 de
X [ ]

LTE Band 2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 23.FEB 2020 191016

Date: 23 FEB.2020 19:10.53

m o
Ref Level 0.00 dém  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30dB 30 dB
40 dp . et g 40 db e A -
O e e A IR el T e L S e
Skl el
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 983,27586 MHz -47.14 dBm 30.000 MHz 1.000 GHz 1.000 MHz 984,73013 MHz -46.89 dém -33.89 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.80285 GHz -47.85 dBm -34.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,80831 GHz -47.70 dBém -34.70 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,99010 GHz -46,31 dBm -33.31d8 1.920 GHz 3,000 GHz 1.000 MHz 2,92928 GHz -46,48 dBm -33.48 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54787 GHz -41.86 dBm -28.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.96234 GHz -41.77 dBm -28.77 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,40382 GHz -40.11 dBm -27.11dB 5.000 GHz 13.000 GHz 1.000 MHz 12,43082 GHz -40.05 dBm -27.05 d8
12,000 GHz 19.500 GHz 1.000 MHz 19,47625 GHz -37.57 dem -24.57 d& 13.000 GHz 19,500 GHz 1.000 MHz 10,46425 GHz -37.44 dBm -24.44 de
' [ _]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Date: 23 FEB 2020 1811:30

Date: 23 FEB.2020 19:12-07

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit PABS
-10 ddfe—FELRIOUS |INE ARS PARS 10 dERe NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20 dB -20 dB
30 dp -30 dB
0 ds n A ot 4008 . At
o tmmal ey et
Ul
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 0991,51674 MHz -47.22 dém 30.000 MHz 1.000 GHz 1.000 MHz 98715392 MHz -47.26 dém -34.26 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.79067 GHz -47.93 dBm 1.000 GHz 1.840 GHz 1.000 MHz 181232 GHz -47.98 dBm -34.98 dB
1,920 GHz 3.000 GHz 1.000 WMHz 299478 GHz -46,38 dBm 1,920 GHz 3.000 GHz 1.000 MHz 286235 GHz -46,49 dBm -33,40 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.54337 GHz -41,86 dBm 3.000 GHz 9.000 GHz 1.000 MHz 6.77544 GHz -41.97 dBm -28.97 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,45782 GHz -40.16 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,43732 GHz -40.17 dBm -27.17 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946775 GHz -37.51 dém -24.51 d8 13.000 GHz 19,500 GHz 1.000 MHz 10,48075 GHz -37.49 dBém -24.49 de
X (]

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 23 FEB 2020 191244

Date: 23 FEB 2020 19:13:21

Spectrum L Spectrum -
Ref Level 0.00 dBm  Offset 11.70 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 11.70 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit fthnrk PARS Limit PAES
.10 ddRR—HPLIRIOUS JINF_ARS PABS -10 dibe NE_ABS PASS
Sp B SPURIOUS_LINE_ABS,
20 d8 20 dB
30 de 30 dB
40 dB e A - 40 dB Py 5 At o
IR PPV, Dol Aund v JIPIPPPITIIIT L  i Raalndited il
pese o P
-60 dB -60 dB
-70 dBm -70 dBm
-850 dBém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993,94053 MHz -47.09 dém 30.000 MHz 1.000 GHz 1.000 MHz 958.55322 MHz -47.14 dém -34.14 dg
1.000 GHz 1.840 GHz 1.000 MHz 1.81166 GHz -47.96 dBm -34.96 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79445 GHz -47.94 dém -34.94 d8
1,920 GHz 3.000 GHz 1.000 MHz 298506 GHz -46.,35 dBm -33.35 dB 1,920 GHz 3,000 GHz 1.000 MHz 296851 GHz -46,33 dBm -33.33 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -42,00 dBm -29.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55037 GHz -41.91 dBm -28.91 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,43982 GHz -40.23 dBm -27.23 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,42932 GHz -40.10 dBm -27.10 d8
12,000 GHz 19.500 GHz 1.000 MHz 1948875 GHz -37.62 dém -24.62 d8 13.000 GHz 19,500 GHz 1.000 MHz 10,46025 GHz -37.79 dBém -24.79 d&
X [ ]

TEL : 886-

3-327-3456

FAX . 886-3-328-4978

Page Number 1 A2-35 of 39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm

Offset 11.70 dB

Mode Auto Sweep

Date: 23 FEB 2020 181357

Date: 23 FEB 2020 19:14:34

Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit PABS
-10 ddfe—FELRIOUS |INE ARS PARS 10 dERe NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 de -20 dB
-30 dB -30 dB
a0 dp P o 40 dB o At e
WWWM" WWWM"’
fromrtfimrent. efpepea s
-60 dB -60 dB
-70 dBm -70 dBm
-80 der -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency | Power Abs Rangelow |  Range Up RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 079,39780 MHz -47.06 dBm 30.000 MHz 1.000 GHz 1.000 MHz 984.73013 MHz -47.12 dBém -34.12 dg
1.000 GHz 1.840 GHz 1.000 MHz 1,78690 GHz -48.07 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.80831 GHz -47.96 dBm -34.96 dB
1,920 GHz 3.000 GHz 1.000 WMHz 287530 GHz -46,58 dBm 1,920 GHz 3.000 GHz 1.000 MHz 294872 GHz -46,39 dBm -32,30 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.54837 GHz -42,03 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.53687 GHz -41.98 dBm -26.98 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,43782 GHz -40.14 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,43282 GHz -40.10 dBm -27.10 d8
12,000 GHz 19.500 GHz 1.000 MHz 10,47825 GHz -37.64 dBm -24.64 d& 13.000 GHz 19,500 GHz 1.000 MHz 1946775 GHz -37.59 dBém -24.59 d&
(] ] [

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum L Spectrum -
Ref Level 0.00 dBm  Offset 11.70 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 11.70 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit fthnrk PARS Limit PAES
.10 ddRR—HPLIRIOUS JINF_ARS PABS -10 dibe NE_ABS PASS
Sp B SPURIOUS_LINE_ABS,
20 d8 20 dB
30 de 30 dB
40 dp -, At 40 dB s .
e [t " I e e IR e
Lo el
-60 dB -60 dB
-70 dBm -70 dBm
-850 dBém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -46.47 dém 30.000 MHz 1.000 GHz 1.000 MHz 996,36432 MHz -47.01 dém -34.01 dg
1.000 GHz 1.840 GHz 1.000 MHz 1.81670 GHz -47.92 dBm -34.92 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -47.69 dém -34.69 d8
1,920 GHz 3.000 GHz 1.000 MHz 298866 GHz -46,24 dBm -33.24 dB 1,920 GHz 3,000 GHz 1.000 MHz 298722 GHz -46,23 dBm -33.28 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.79943 GHz -41,92 dBm -28.92 db 3.000 GHz 9.000 GHz 1.000 MHz 7.55487 GHz -41.93 dém -28.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,43432 GHz -39.95 dBm -26.95 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,43082 GHz -40.21 dém -27.21 d8
12,000 GHz 19.500 GHz 1.000 MHz 19.47475 GHz -37.50 dém -24.50 d8 13.000 GHz 19,500 GHz 1.000 MHz 19.47475 GHz -37.52 dBém -24,52 d&
{ I J [ { i J [
Date: 23, FEB 2020 191511 Date 23 FEB.2020 181548
TEL : 886-3-327-3456 Page Number 1 A2-36 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 23 FEB 2020 1916:25

Date: 23 FEB.2020 19:17-02

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 11.70 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddRR—FBLRIOUS LINE ABS PABS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20de -20dp
30 de 30 dB
40 dB sy TR, 40 dB PP P
R e e et e ot N At s PN
et . sl
e el
-60 dei -60 db
-70 dBm -70 dBm
-80 dBm -80 dBm
-80 dem -80 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 CHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 065,.82459 MHz -47,15 dem 30.000 MHz 1.000 GHz 1.000 MHz 989,57771 MHz -47.16 dém -34.16 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.80915 GHz -47.97 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.80747 GHz -47.73 dBm -34.78 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,98866 GHz -46,36 dBm 1,920 GHz 3,000 GHz 1.000 MHz 299478 GHz -46,41 dBm -33.41 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.55987 GHz -41.,88 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.94584 GHz -41.94 dBm -28.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,44032 GHz -40.06 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,42532 GHz -40.18 dBm -27.18 d8
12,000 GHz 19.500 GHz 1.000 MHz 10,49825 GHz -37.50 dBm -24.50 d8 13.000 GHz 19,500 GHz 1.000 MHz 1947275 GHz -37.61 dBém -24.61 d&
X [ ]

LTE Band

2/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date. 23.FEB 2020 19.17.39

Date: 23 FEB.2020 19:18.18

m o
Ref Level 0.00 dém  Offset 11.70 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
40 db . A, ! 40 dB PR F—
» T S I ey SRS el T e B e Shalee e et
L oo
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 96533983 MHz -46.95 dBm 30.000 MHz 1.000 GHz 1.000 MHz 993,94053 MHz -47.13 dém -34.13 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78354 GHz -47.72 dBm -34.72 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -47.94 dBm -34.94 dg
1,920 GHz 3.000 GHz 1.000 MHz 2,88574 GHz -46,63 dBm -33.63 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,97854 GHz -46,56 dBm -33.56 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.53237 GHz -41.92 dBm -28.92 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54487 GHz -41.75 dBm -28.75 d8
9.000 GHz 13.000 GHz 1.000 MHz 1241782 GHz -40.13 dBm -27.13 dB 5.000 GHz 13.000 GHz 1.000 MHz 12.44782 GHz -40.19 dBm -27.19 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946625 GHz -37.64 dBm -24.64 d& 13.000 GHz 19,500 GHz 1.000 MHz 10,48125 GHz -37.66 dBém -24.66 d&
' [ _]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 11.70 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ¢heck PAES Limit PABS
-10 ddRR—FBLRIOUS LINE ABS PABS 10 dERE NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20de -20dp
30 d8 30 dB
40 db pBmle o, At 40 dB e PR
e had e g sl NESETS St Nl
e thmmed e
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 CHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 096,36432 MHz -47.17 dBm 30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -46,90 dém -33.90 dg
1.000 GHz 1.840 GHz 1.000 MHz 1.72351 GHz -47,92 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.78060 GHz -47.97 dBm -34.97 dB
1,920 GHz 3.000 GHz 1.000 MHz 299694 GHz -46,27 dBm 1,920 GHz 3,000 GHz 1.000 MHz 297283 GHz -46,39 dBm -32,39 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.54137 GHz -41.,90 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.55087 GHz -41.93 dém -28.93 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,43232 GHz -40.26 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,42832 GHz -40.10 dBm -27.10 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946975 GHz -37.49 dBm -24.40 d& 13.000 GHz 19,500 GHz 1.000 MHz 19,46075 GHz -37.73 dém -24.73 d&
{ I J [ { i J [

Date: 23 FEB 2020 191853

Date: 23 FEB.2020 19:19:29

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum L Spectrum -
Ref Level 0.00 dBm  Offset 11.70 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 11.70 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit ft\nrk PARS Limit PAES
.10 ddRR—HPLIRIOUS JINF_ARS PABS -10 dibe NE_ABS PASS
Sp B SPURIOUS_LINE_ABS,
20 d8 20 dB
30 de 30 dB
0 ds . Aot il 40 db . At
Al TN T . Ll TR Rt i
[emerfopal v
-60 dei -60 db
-70 dBm -70 dBm
-80 dém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 990,54723 MHz -47,02 dBm 30.000 MHz 1.000 GHz 1.000 MHz 991,51674 MHz -46.77 dém -33.77 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.82216 GHz -47.58 dBm -34.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79487 GHz -47.66 dém -34.66 d8
1,920 GHz 3.000 GHz 1.000 MHz 299082 GHz -46.,38 dBm -33.38 dB 1,920 GHz 3,000 GHz 1.000 MHz 296203 GHz -46,51 dBm -33.51 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.53737 GHz -41,96 dBm -28.96 db 3.000 GHz 9.000 GHz 1.000 MHz 7.54737 GHz -41.99 dBm -28.96 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,41732 GHz -40.15 dBm -27.15 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,43632 GHz -40.21 dém -27.21 d8
12,000 GHz 19.500 GHz 1.000 MHz 1946775 GHz -37.52 dém -24.52 d8 13.000 GHz 19,500 GHz 1.000 MHz 19.46175 GHz -37.48 dém -24.48 de
{ I J [ { i J [

Date: 23 FEB 2020 192006

Date: 23 FEB.2020 19-20-43

TEL : 886-

3-327-3456

FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG901415

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0060
40 Normal Voltage 0.0066
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0003
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0054
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0065
20 Normal Voltage 0.0000
20 Battery End Point 0.0059
Note:

1. Normal Voltage =5.00 V. ; Battery End Point (BEP) =4.75 V. ; Maximum Voltage =5.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-39 of 39




ssamonias. FCC RADIO TEST REPORT Report No. :FG901415

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.10 5.54 5.83 5.91
Middle CH 5.07 5.13 6.32 5.86 PASS
Highest CH 5.13 5.01 6.78 6.84
TEL : 886-3-327-3456 Page Number . A4-1 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG901415

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

=

Ref Level 30.00 dém  Offset 11,70 B
o At 3 2ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 11,70 B
o At 30ds AQT 2ms @ RBW 20 MHz

(@155 view

=

(@155 view

00

lcF 172 Ghz

Mean Pwr + 20.00 dB

lcF 172 Ghz Mean Py + 20.00 di

= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 1% 1 0.1% | o018 | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 18.71 dém 23.02 dEm 5.21 dB 2.84 dB 4.06 dB 5.10 dB 5.10 dB Trace 1 [ 18 56 dEm 24.14 dem 5.58 dB 3.01 dB 5.39 dB 5.54 dB 5.62 dB
L L J - L JU ) [ (]

Date 24.FEB 2020 14:36 11

Date: 24.FEB 2020 14:36.45

Middle Channel / 1RB

Middle Channel / Full RB

Ref Level 30.00 cem  Offset 11,70 dB
o At 30d 2ms @ RBW 20 MHz

Spec

Ref Level 30.00 cem  Offset 11,70 dB
o At 30ds AQT 2ms @ RBW 20 MHz

(@155 view

oo

a

CF 1.7325 GHz

Mean Pyer + 20.00 dB

(@155 view

s

a

00

1E- ‘ -

CF 1.7325 GHz

Mean Pyer + 20.00 di

C y Gumulative DI Function Sample C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% Mean 1 Paak 1 Crest 1 100 1 100 1 | __p.o1ow |
Trace 1 [ 10.05 dém 24.21 dBm 5.16 dB 2.72 dB 4.87 dB Trace 1 [ 19,15 deém 24.34 dBm 5.18 dB 2.72 dB 4.99 dB
L L J L L J

Date: 24.FEB 2020 14:26.14

Date: 24.FEB 2020 14:2751

Highest Channel / 1RB

Highest Channel / Full RB

Spec

CF 1.745 GHz

Mean Pyer + 20.00 dB

Ref Level 30.00 dem  Offset 11,70 dB Ref Level 30.00 dem  Offset 11,70 dB
oAt 30d8  AQT 2 ms & RBW 20 MHz oAt 30 d8 AQT 2 ms & RBW 20 MHz
(@153 view (@153 view

CF 1.745 GHz Mean Pyer + 20.00 di

c y G ol Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% |
Trace 1 [ 1934 dbm 24,53 dbm 5.19 da 2.7 da 4.99 d da 22 db
e——
L L J

Date: 24.FEB 2020 14:47.24

c y G ol Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 19.24 dbm 24,32 dbm 5.08 da 2.64 db 4.90 d da da
e——
L L J

Date: 24.FEB 2020 14:47.45
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LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

pectrum

Ref Level 30.00
o At

dem

Offsel 11,70 db

Ref Level 30.00 dém  Offset 11,70 B
o At 3 2ms @ RBW 20 MHz

30ds AQT 2ms @ RBW 20 MHz

@155 view @155 view
e o
e T
o e o s
00 = 00 = —
| |
i
1E- 1E-
lcF 17z Gz Mean Py + 20.00 dB lcF 17z Gz Mean Pver + 20.00 dB
= 'y Gumulative DI. Function Samples: 130000 = 'y Gumulative DI. Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 18.48 dem 24.41 dBm 5.92 dB 3.07 dB 5.65 dB d8 21 dB Trace 1 [ 19.30 dém 25,33 dBm 6.03 dB 3.10 dB 5.62 dB 6.03 dB
L L J L JL J [LTTT] L

Date: 24.FEB 2020 14:37.23

Date 24.FEB 2020 14:37 51

Middle Channel / 1RB

Middle Channel / Full RB

offset 11,70 dB

Ref Level 30.00 dem
Att 3nd 2ms @ RBW 20 MHz

Ref Level 30.00 cem  Offset 11,70 dB
o At 30ds AQT 2ms @ RBW 20 MHz

(@155 view

CF 1.7325 GHz

Mean Pyer + 20.00 dB

(@155 view

00

CF 1.7325 GHz Mean Pyer + 20.00 di

C y Gumulative DI Function Samples: 130000 C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _op.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | __p.o1ow |
Trace 1 [ 18.54 dém 24.06 dBm 6.43 dB 3.42 dB 6.14 dB 6.32 dB 6.41 dB Trace 1 [ 19.24 dém 25.22 dBm 5.98 dB 3.07 dB 5.54 dB 5 5.01 dB
L JL )| [LTTT] L] L JL )| [LTTT] o
Date: 24.FEB 2020 14:28.11 Date 24.FEB.2020 14:28:34
o pe v
Ref Level 30.00 dem  Offset 11,70 dB Ref Level 30.00 dem  Offset 11,70 dB
o At 30ds _AQT 2 ms @ RBW 20 MHz o At 30ds _AQT 2 ms @ RBW 20 MHz
(@153 view (@153 view
.
=5
%
00 00 =
|
1€ ‘ 1E-
CF 1.745 GHz Mean Pver + 20.00 dB CF 1.745 GHz Mean Pyer + 20.00 dB.
= y G oI Function Samples: 130000 = y G oI Function Samples: 130000
Mean | Peak | crest | 100 1 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 16.20 dem 25,05 dém 6.4 da 3.71da 6.55 da 6.78 da 6.4 di Trace 1 [ 16,15 dem 2504 dém 6.9 da 3.77 da 6.64 da 6.04 da 6.90 da
——rr ——rr
"o L]

L

Date: 24.FEB 2020 14:48.12

L

Date: 24.FEB 2020 14:48:34
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26dB Bandwidth
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.25 1.31 1.34 1.50 1.53 1.45 2.16 2.38 1.83 2.19 2.16 1.84
Middle CH 1.26 1.31 1.55 1.37 1.40 1.37 1.90 1.94 2.79 2.28 1.84 2.32
Highest CH 1.22 1.23 1.57 1.51 1.45 1.43 2.10 2.30 2.19 1.77 1.80 2.16
TEL : 886-3-327-3456 Page Number : A4-4 of 39
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